For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 68

2160 Tractor S/N 239,001 - 326,005

6-Speed Transm

ission

o,

&

o D
.a/
=
n. ¢
&0, v 0]
vi / /

O/ A

\\ m me. Jﬂmmv

s \\; \ (@) y o @Y A e
Y 4 _mmm ! A\@J/ ra\ A/v\xar.,i o, uﬁ%\N \ _mm&\@/ m...mTL.A
) \&w ?VA TN wﬂ/w SR G iﬁuﬁuw IR H\MWAT-A uv
Ny - \w. e N mm%.vm /N/M.r. Aw) Mmmm_, N1y) aav(u\“_“mmw//umwwmwv/ - %
7 / () ,,E; (@) @ lw&\\ ,@AV ,mﬂ -m@\ \\%\
»y\ A \\ ; «..Z mh 25, \w @YT,@ s ukw@ me

O/ 1 @\

7/ s . A\
/ A@_mym/ N\ &

T N RN e

@O /Y
. @)\ ST s
) (&) RN e Dy
AN 7 O M)

M o2 (LS -
2/ |I1NW./._AWN A///,.m/ \\NW v‘\ / \ \\\h oy

\u-/w \m\x @AF Ni..

ymowerpart

-l / Ne)]

\
[ ]

e

[ Ne{m) T

s_.%\ oS //
su & &y \Nﬁ.&wwy
/ . 4 \.\ = L swmmwvu%\ &W vmm_/vnm‘
y — P o =
/ N\ﬂuu/vﬂ/SM / ‘/Awmuv mm raugwxﬂ A/ﬁm_\ “\
<3 ) / PRS2 DTN a0
n‘fcr wm@@@oﬁw el () XN’ A N (o] vv\ - AAD
/ ey, S ooy
/ g n 0 gy S MENPO,
] = /NN | 2
S e e g . ®/® S\
4 N -— / = ST /
/ = ot )
/ v J mn% SN/
/ g rza ﬂw v/
/ YR, o/ 7
/ N, i P /
/ 4 s . _/,V /
N ) — e W / ;
/ s e / /
/ @@= / /
/ B 0?. % —
; e
/ A\E - W \ f N mv@ |||||| o
/.1, llllllll / Awf ~ -
T o S O
/ > ,é .
y © Ww o mew
/ - @)
L \.m / R ©
N i
N4 (=)
// 4
y

y— R N, -

{9 e Woeals
wmwh u\mc E’ J wquwl N
) /un“H b vﬁm o L,/.H\V

li\\\x _f‘,mp //
.,uwux RN
2 R e
\ \2
///
/T
@



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

6-Speed Transmission

Page 2 of 68

Ref#  Part Number Qty S/P/F  Description
1 611-3008 1 Axle Assy, LH, 11.9" Lg
2 716-3015 2 Ring, Inverted Retainer
3 721-3020 2 S Seal Oll
4  741-3033A 2 S Bearing
5 716-3018 2 Ring, External Retainer
6 619-3025 1 Housing, LH, Axle
759-3746 1 Sealant, Ultra Grey, 2 0z tube
7  710-1008 1 Screw, Hex Cap Lock 3/8-16 x 1.88 Lg (Used
with transmission serial no. 005793 & above)
710-3236 1 Screw, Hex Cap Lock 3/8-16 x 1.75 Lg (Used
with transmission serial no. 005792 & below)
8 736-0213 16 /P Washer, Bell
9  715-3045 4 S  Bushing, Dowel
10 619-3037 1 Housing, LH, Differential (Used with
transmission serial no. 005793 & above)
759-3746 1 Sealant, Ultra Grey, 2 0z tube
619-3008 1 Housing, LH, Differential (Transmission serial
no. 005792 & below order 619-3037 housing &
8 of 710-1008 screw)
11  710-0606 2 /P Screw, Hex Cap, 1/4-20x 1.5 Lg
12 736-0463 5 S  Washer, Flat, .25 x .62 x .052 Thk
13  710-0788 15 /P Screw, Hex Wash TT-Tapp 1/4-20 x 1.0 Lg
14  737-0177 1 /P Plug, 1/2-14 NPTF
15  715-3038 2 Pin, Slotted Spring, 7/16 x 1.0 Lg
16  741-0361 3 S Bearing, Ball
17 736-3101 1 Washer, Flat, .68 x 1.25 x .060 Thk
18  717-3353 1 Gear, 27T Drive, Sixth
19 717-3354 1 Gear, 23T Drive, Fifth
20 717-3344 1 S  Gear, 20T Drive, Fourth
21 717-3351 1 Gear, 17T Drive, Third
22  717-3352 1 Gear, 15T Drive, Second
23 717-3349 1 Shaft, Drive w/First
24  736-3123 1 S  Washer, Flat, .765 x 1.125 x .030 Thk
25  736-3122 1 Washer, Wave, .79 x .99 x .012 Thk
26  717-3347 1 Gear, 36T Bevel
27  717-3350 1 Gear, 14T Reduction
28  717-3357 1 S  Gear, 18T Shift, Sixth
29  717-3358 1 Gear, 22T Shift, Fifth
30 717-3359 1 Gear, 24T Shift, Fourth
31 717-3360 1 Gear, 27T Shift, Third
32 717-3361 1 Gear, 40T Shift, Second
33 717-3362 1 Gear, 58T Shift, First
34  750-0991 1 /P Spacer, Neutral
35 710-3275 1 Screw, Set, 1/4-20 x 3/8 Lg
36  718-3029 1 Collar, LH, Shift
37  718-3030 2 Spacer, Shift Key
38  712-3009 1 S Nut, Hex Center Lock, 5/16-18 GR5
39 736-0371 1 /P Washer, Flat, .343 x .875 x .062 Thk
40  718-3021 1 Arm, Key Shifter
41  750-3104 1 Spacer, .316 ID x .440 OD x .263 Lg
42  710-0376

WWW. mymo\/\'?erlﬁmgjm 5/16-18 x 1.0 Lg



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

6-Speed Transmission

Page 3 of 68

Ref#  Part Number Qty S/P/F  Description
43  710-0573 1 Screw, Hex Cap, 5/16-18 x 1.25 Lg GR5
44 718-3028 1 Collar, RH, Shift
45  710-3245 3 Screw, Socket Hd Cap #10-32 x 1.25 Lg
46  732-3074 1 Spring, Shift Key
47  714-3028 3 Key, Shift
48  715-3044 3 Pin, Dowel, 3/16 x 7/8 Lg
49  711-3403 1 S  Shaft, Shift
50 736-3119 1 Washer, Wave, .84 x 1.12 x .016 Thk
51  741-3057 3 S Bearing, Ball, .787 x 1.85 x .551 Thk
52  717-3345 1 Gear, 44T Reduction
53  717-3346 1 Shaft, 9T Output
54  741-3037 2 S  Bearing, Ball
55  710-0151 4 /P Screw, Hex Cap, 3/8-24 x 2.0 Lg
56 619-3013 2 Cover, Differential
57  736-0423 AR Washer, Flat, 1.0 x 1.56 x .010 Thk
58 736-0431 AR S  Washer, Flat, 1.0 x 1.56 x .015 Thk
59 736-0424 AR S  Washer, Flat, 1.0 x 1.56 x .020 Thk
60 736-0420 AR S  Washer, Flat, 1.0 x 1.56 x .040 Thk
61 717-1159 1 Gear, 60T Bull
62 717-1119 2 Gear, 14T Differential Side
63  717-1190 4 Block, Differential Thrust
64 717-1120 4 Gear, 10T Differential Pinion
65 717-1178 2 Shaft, Cross
66  717-1173 1 Shaft, Cross, .500 OD x 3.485 Lg
67 712-3054 4 /P Nut, Hex Lock, 3/8-24
68  710-0642 1 /P Screw, Hex Wash TT Tapp, 1/4-20 x .75 Lg
69  736-0270 1 /P Washer, Bell, .265 x .75 x .062 Thk
70  703-2180 2 Support, Interlock Shaft
71 711-3341 1 Shaft, Interlock Shift
72 718-3020 1 Interlock, Shift
73  710-3276 2 Screw, Socket Hd Cap 1/4-20 x 1.0 Lg
74  721-3033 2 O-Ring, 1/2 ID x 5/8 OD
75  741-0862 1 /P Ball, Detent, .250 Dia
76  732-0863 1 S  Spring, Detent
77 618-3031 1 Arm Assy, Shift
78  712-3051 2 /P Nut, Hex Top Lock, 1/4-20
79  721-3029 1 S  Seal, Shift Shaft
80 761-3019 1 Drum, Brake
81  732-3077 1 Spring, Brake
82  761-3020 2 S  Shoe, Brake
83  732-0152 1 Spring, Compression
84 703-2191 1 Arm, Brake
85 618-3060 1 S Plate, Brake
86  761-3028 1 Actuator, Brake Shoe
87  710-3262 1 Screw, Low Hd Cap 3/8-16 x .75 Lg
88 611-3009 1 Axle Assy, RH, 15.6" Lg
89 619-3024 1 Housing, RH, Axle
759-3746 1 Sealant, Ultra Grey, 2 0z tube
90 715-0129 1 /P Pin, Spirol, 1/8 Dia x .812 Lg
91 718-3036 1 Arm, Interlock Shift
92  710-0642 1 /P Screw, Hex Wash TT Tapp, 1/4-20 x .75 Lg
93 716-0171 1 Ring, Retainer
94  703-2190

WWW. mymowerﬁ@[r‘tét@mﬁhaﬂ Support .030 Thk



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005 Page 4 of 68
6-Speed Transmission

Ref#  Part Number Qty S/P/F  Description
95 703-2189 1 Shim, Interlock Shaft Support .015 Thk
96 619-3038 1 Housing, RH, Differential (Used with
transmission serial no. 005793 & above)

759-3746 1 Sealant, Ultra Grey, 2 0z tube
619-3007 1 Housing, RH, Differential (Transmission serial
no. 005792 & below order 619-3038 housing, 8
of 710-1008 screw & 2 of 710-0642 screw)
97  727-3085 1 S  Dipstick, Oil

WWW.mymowerparts.com



Page 5 of 68

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Air Cleaner

T, — O
(0) ") O
.

o e W, w

@ ,,“ 7N

- \ = M
f # m//.__ V I!J -~ I n/ri l\}_u
oy Ve .n.nuuuy, o | o, /. i w...,./

\\./// N,
CAN

-

WWW.mymnmowerpar

\

o e

) mmmm“ {1 u _ﬁu___ u_..m No

f b PN mﬂ.., o : I

\ R UPA )

N\ \“‘_“_w /. \N.. N/CS\_ ,,”””, _}k Ao mﬁq \_\ x_
N 5 R NN \
S .

!

e S ——

\\\ ..../ ]
8)
\2)
/T
_./ —



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005 Page 6 of 68
Air Cleaner
Ref#  Part Number Qty S/P/F  Description
1 BS-805406 2 S Screw, Sems
2 BS-805655 1 S  Gasket, Air Cleaner
3 BS-807796 1 S Bracket, Air Cleaner
4 BS-807857 1 S Base, Air Cleaner
5 BS-394018 1 S  Cartridge, Air Cleaner
6 BS-807862 1 S Cover, Air Cleaner
7 BS-491875 1 S Knob, Air Cleaner
8 BS-805406 1 S Screw, Sems
9 BS-805057 2 S Screw, Sems
10 BS-271271 1 S Element, Foam
11 BS-807797 1 S  Shield Assy
12 BS-805631 1 S Plate, Air Cleaner
13 BS-805632 1 S  Tube, Air Inlet
14  779-3602 1 Label, V-Twin Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 68

2160 Tractor S/N 239,001 - 326,005

Battery, Electrical Components and Switches

(

<
N

(&

)
=/

N

.

&:

®
l,

-

g

")

\ ™,
)

(

V.-.lll\

(0

S

.\\.M,/
\M

.

M\
e

( H/V

N’

<< -
Jowl

)

[a.

-
4// \
\ S A .

,ﬂﬂ /,.U /

/
,:_r“_, i WP /
\ \w mu\ ,, A ‘

/
Ku n.i- f\ PG,
27 K
{ \wﬁ\,,ﬂ‘
/ ;/ °
AN
/! )
e
/4
TS\
0
\«vn /i
s
®

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005 Page 8 of 68
Battery, Electrical Components and Switches
Ref#  Part Number Qty S/P/F  Description

1 629-3010A 1 Main Harness
1 725-0157 3 /P Tie, Self-Clinch Cable Not shown
1 726-0215 10 Tie, Pushmount Not shown
2  959-3476A 1 /P Key, Ignition (Set of 2)
3 710-0168 1 /P Screw, Hex Cap, 3/8-16 x .50 Lg GR2
4  710-0751 2 /P Screw, Hex Cap, 1/4-20 x .625 Lg
5 710-0597 1 /P Screw, Hex Cap, 1/4-20x 1.0 Lg
6  710-0936 2 Screw, Truss Hd Tapp, #6 x .62 Lg
7 712-0271 3 /P Nut, Hex Sems, 1/4-20
8 712-0349 1 /P Nut, Hex, #10-32
9 912-3010 2 /P Nut, Hex, 5/16-18 GR5

10 723-3064 1 Strap, Battery Retainer (Incl. Ref No. 30)

11  925-1346 1 /P Nut, Ignition Switch

12 725-1347 1 /P Cap, Ignition Switch

13 925-1365 2 /P Bulb, Indicator

14  925-1381 2 /P Fuse, 20 Amp

15  753-0608 1 /P Battery

15 726-0161 3 Clip, Retainer Not shown

16  925-1648 1 /P Relay

16 921-0342 1 /P Gasket, Silicone Not shown

17 925-3001 1 /P Solenoid

18 725-3147 2 Lug, Quick Connect

19  925-3159 1 /P Hour Meter

20 925-3163 1 /P Switch, Ignition

21  925-3164A 1 /P Switch, Interlock (Brake)

22 929-3080 1 /P Indicator, Voltage

23  925-3166 1 /P Switch, Snap Mount - Normally Closed

(Reverse)

24  925-3233 1 /P Switch, PTO

25 925-3234 1 /P Switch, Seat

26  725-3237 2 Cover, Terminal Red

27  725-3238 1 Cover, Terminal Black

28  729-0207 2 Holder, Fuse

29  729-0209 2 Clip, Fuse Holder Mtg

30 732-0696 1 Hook, Wire Rectangular

31 936-0119 2 /P Washer, Lock, 5/16

32 736-0148 1 /P Washer, External Lock, 3/8

33 959-3689 1 /P Diode Assy w/Lead

34  925-3161A 2 /P Bulb, Head Lamp

35 759-3749 1 /P Bolt, Battery (Set of 2)

36  759-3750 6 Cap, Battery

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 68

TN,

o

N

) \ _ nw/,

T \A‘w& )

Jid ;o

i " (@)

[y [~
Yy

mmm.nﬂm_m
Ammm..?l.f.A\\../_ - Amw_..i-{.iA\ _//V

N

2160 Tractor S/N 239,001 - 326,005

Blower Housings

,, -~ HXE
N AN\ mh_\u,./ ()N . M@
i AP N
NN -
g NN AN N\ /
\\ R ) ANS AN\ \ /
fo——{ © @ N\ N1 \
—© SO\'9 NI o =
4 o~ \\\\\ / /l\\//ﬂ/ \ n.// mWV
ﬁ ,BJ \ /Ar\v Y/ A \ A O
- AYY A= ) o
s S 4 :
3 \4 o ,,,Hr [2
\\.)A I./III
\\\ ,@./”/ /”/ II/{ AmZ/ w
W\ Azu_g (@]
\ / o)
y,l,, /mw, W
) &) o
u” | m
)Y >
74 / c
\ -



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Blower Housings

Page 10 of 68

Ref#  Part Number Qty S/P/F  Description
1 BS-805406 21 S Screw, Sems
2 BS-805025 1 S  Screw, Sems
3 BS-807870 1 Cover (Cylinder #1)
4 BS-807871 1 Cover (Cylinder #2)
5 BS-805260 2 S Screw, Sems
6 BS-807663 1 S Plate, Back
7 BS-805009 2 S Screw, Sems
8 BS-805505 1 Shield
9 BS-805738 1 Cover
10 BS-805636 1 Cover, Carburetor
11 BS-807898 1 S  Housing, Blower
12 BS-807661 1 S  Cover, Valley Extension
13 BS-805383 1 S Nut, Hex
14  BS-805448 2 S  Screw, Mtg
15 BS-92791 1 S  Washer, Lock, Internal Tooth
16 712-0142 1 /P Nut, Hex
17 BS-93722 1 S Terminal, Ground
18 BS-805641 2 S  Grommet, Cable
19 BS-398525 1 S Insulator Assy

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 68

p——, r/lg \\ \\ \ll.l///ql“\ h‘
A\_D/_ \mﬂ/:).ﬁx\ \\l Amuw_ v\ﬂHMWM
o ® O @\v T NG
A ,4.. ~ e , f/ §A IRT
/ﬂ\ H M// 1/.uuwmun e 4 JWWWY\\\AW/
T . Ay
/ﬁP//JWﬂ;/// 7 v m\ww ‘. -
P e}
\..lll.mv_o . \J/ /ﬁﬂa -
~af’ N wﬁ
3 \nm AN ?f !
Q — f,/i I/ A
© o 7\ X
Qv /?V_\ llllllll \ ””, \\ //
s > N\
_ | ) ‘,\u\ NN
32 ®) PG
! N, T
01 IA% /7\ RS ‘JN / AW. ,0/. P Am.w/ " c g AWJF /ﬂ.\\
28 L 7V f PN
35 =AM @)
Z 5 4,,,,\@
c 5 R
nw = 1
o O W
)
O T
8 £
= O K:nmwvu H
3% (c
o S
(Q\ai]

@ Vv
\\ \\ e
- / )
%L v y \“Har// N
\“\ A
/7 (~)

ﬁ/
RO _3 u

o ——aft \ Amw

Q_.\v H ~ . / L

RV R

///I/.f ///D‘W"MV.HUN =
g

lm*Amnmv
- 7\
P
\wu

£

A~ ALY

AM.v \ A
s o

___,W\ N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005
Brake and Control Pedals

Page 12 of 68

Ref#  Part Number Qty S/P/F  Description

1 603-0129 1 Shaft Assy, Brake

2 603-0133 1 Shaft Assy, Clutch

3  603-0157 1 Cam, Brake

4  603-0215 1 Return Bracket, Neutral

5 603-0216 1 S  Cam, Clutch

6 618-3060 1 S  Plate, Brake

7 703-2191 1 Arm, Brake

8 703-2376 2 Plate, Pedal Mounting

9 703-2570 1 S Pedal, Forward
10 703-2573 1 S Pedal, Brake
11  703-2582 1 S  Actuator, Reverse Switch
12 710-0599 1 /P Screw, Hex Wash Tapp 1/4 x .50 Lg
13  710-0623 2 /P Screw, Hex Wash TT-Tapp, 3/8-16 x .75 Lg
14  710-0796 1 /P Screw, Truss Wash Tapp, #12x 1.5 Lg
15  710-3008 4 /P Screw, Hex Cap, 5/16-18 x .75 Lg GR5
16  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75 Lg
17  711-0415 1 S Pin, Clevis, 3/8 OD x 1.62 Lg
18 711-0736 1 /P Ferrule, Adjustment
19 711-3295 1 S Pin, Clevis, 1/4 OD x 2.38 Lg
20 712-0265 4 /P Hex Sems, 5/16-18 Nut
21 712-0271 1 /P Hex Sems, 1/4-20 Nut
22  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
23  714-0104 1 S Internal Cotter, 5/16 Dia x 1.12 Lg Pin
24 714-0145 4 S Internal Cotter, 3/8 Dia x 1.625 Lg Pin
25  715-0114A 3 S  Pin, Spiral Spring, 1/4 Diax 1.5 Lg
26  726-0201 2 Nut, Push Speed, 5/16 ID
27  731-3165 1 S  Lever, Park Brake
28  731-3167 1 S Pad, Reverse Pedal
29  732-0152 1 Spring, Compression
30 732-0418 1 Spring, Extension, .38 OD x 2.10 Lg
31 732-0463 1 S  Spring, Extension, .75 OD x 5.0 Lg
32  732-3077 1 Spring, Brake
33  732-3099 1 Spring, Compression, .50 OD x 2.23 Lg
34  732-3112 1 Spring, Torsion
35 732-3117 1 Actuator, Neutral Switch
36  735-3048 1 Pad, Forward Pedal
37  735-3049 1 S  Pad, Brake Pedal
38 736-0142 1 S  Washer, Flat, .281 x .50 x .063 Thk
39 736-0185 1 S  Washer, Flat, .406 x .75 x .063 Thk
40  738-0255 1 S  Bolt, Shoulder, .375 Dia x .181 Lg
41  741-0225 4 S  Bearing, Hex Flange
42  747-3216 1 Rod, Brake
43  747-3219 1 Rod, Park Brake Engagement
44  761-3019 1 Drum, Brake
45  761-3020 2 S  Shoe, Brake
46  761-3028 1 Actuator, Brake Shoe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 68

2160 Tractor S/N 239,001 - 326,005

Bulkhead, Dash Panel and Engine Controls

()
AZ2 (W)
—— .
e @)
\.‘mw ..\wnnn ()
Pt mW N
e A \A s _\
_— \v\ / e
/ i \\u““mm (
’ A\AA Lo/ N
\ A\ \ /Mﬂnnnmmmm“nw \\ \.v A/ﬁm
R/ \ \ //IHHHH \\.\ 6 ‘7
)/ - o G
PR
\m‘_nv. .,xanHmummmnnn\ > \w
& . . 2
LY =) \m:./
= £ ooy W
‘(@
i
y »
| ©,
AM\V AMM\
, T
.
, ‘M“HHHHHII e
=) o
. mh/

A
_\qu\, ~¥
O ®

e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005
Bulkhead, Dash Panel and Engine Controls

Page 14 of 68

Ref#  Part Number Qty S/P/F  Description
1 703-2557 1 S  Screen, Intake Dash
2 703-2562 1 Bulkhead, Lower
3  710-0597 6 /P Screw, Hex Cap, 1/4-20 x 1.0 Lg GR2
4  710-3217 3 /P Screw, Cross Rec Truss Hd #8-32 x .38 Lg
5 712-0142 1 /P Nut, #8-32
6 712-0397 2 S Nut, Wing w/Bell Washer, 1/4-20
7 1 Seal, Push-on Trim, 14" Lg (Order part no.
720-3024, 28" Ig & cut to fit)
8  720-3025 2 Plug, Button, 1.12 Dia
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-3054 4 Nut, U-Clip, 1/4-20
11  731-3137 1 S Panel, Dash
777-1703 1 S  Graphic, Ignition Switch
12 731-3161 1 S  Knob, Throttle
13  731-3166 1 Boot, Intake
14  736-3128 4 Washer, Flat, .285 x 1.75 x .10 Thk
15  746-3049 1 S  Control, Throttle
16  746-3052 1 Control, Choke
17 747-3226 1 Rod, RH Mounting
18  747-3227 1 Rod, LH Mounting
19 777-1711 1 S Label, Dash
20 726-3048 2 Nut, U-Type Speed, 1/4-20

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 68

2160 Tractor S/N 239,001 - 326,005

Carburetor

Q
O
By |2
/ 7 W
/ _

n /

AmM_M. AA W \.M_.../ / W
R @i ’
) \x .AM' ..va \\ \mi O
2 % , S
G ' K =
. J e, \ // m
ﬁ\ﬁj /Ti!...-.A )“._.v \ ,. v / -
N et ,.” \ v
NS Vi
\ \ \\ ™ o “.unym”m.lu e Ilﬂ v I
h mw ) \“\ ) o N J \ \_......i/ ,O a3 \
oy .- // II/ nvaﬂ_ ﬁ M u_ A
“_ kv -L/ i ._v ) e .\\‘ \ /(”
kn m .Cm mv ; \ 1 ‘ ...AA,..MN I\‘ ,,/.iun ,
=) ). L o
AT N S {\
“ \\\ \.‘vu \nani
,.r// _a &~ /Hu
(N ez ™) S




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005 Page 16 of 68
Carburetor
Ref#  Part Number Qty S/P/F  Description
1 BS-807918 1 S  Carburetor Assy
2 BS-807919 1 Body, Upper Carburetor [Includes Ref No. 3

(Qty 2), 5, 9 & 16]

3 BS-805538 3 Screw, Valve Mounting

4 BS-807718 1 Screw, Throttle Adjustment

5 BS-805541 1 S  Gasket, Intake Elbow

6 BS-805546 1 S  Float Assy

7  BS-805545 1 Pin, Float Hinge

8 BS-805547 1 S  Valve, Fuel Inlet

9 BS-805539 1 Valve, Choke
10 BS-805548 1 S Jet, Main
11 BS-807719 1 S  Valve, Idle Adjusting Needle
12 BS-805540 4 S  Screw, Upper Body Mounting
13  BS-805559 1 S  Plug, Welch
14  BS-805554 1 Valve, Throttle
15 BS-807720 1 Shaft, Throttle (Includes Ref No. 18 & 20)
16 BS-807722 1 Shaft, Choke (Includes Ref No. 19 & 20)
17 BS-805553 1 S  Jet, Slow Speed
18 BS-805557 1 Collar, Throttle
19 BS-805543 1 Collar, Choke
20 BS-805544 2 Seal, Shaft

1

21 BS-805264 S  Gasket, Carburetor Mounting

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

oRgeNa
@ ‘.”,A o) / \ \v \\ h3/ B
= O & ®
| L7 .Jw T N 7o
W_ % Awmm_ .m u ) Anm/“u me , vm AMW\.
S € WA TS A
I whuv_ \rlv \\ /mm \...ulnm_ , ”
o R ,A-._wvwmf \‘ A,mvu.wlf ””"/
I AVARNC NN
@S\ \\ @»\ @
Anm v ~ / /Yl/ // // /,\J -’ //”/ _\\\\\ =
85 ™~
WIIN_ // A/.H,\V // // A/.H\u /M/

L «Iv.\ \_‘.I
. // s,, !
/ ,y, .

.,/.

by

~ o —
/'

2160 Tractor S/N 239,001 - 326,005

Clutch and Neutral Linkage

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005
Clutch and Neutral Linkage

Page 18 of 68

Ref#  Part Number Qty S/P/F  Description
1 603-0160 1 Arm Assy, Control
2 710-3242 2 Screw w/Patch, Set
3 732-3125 1 Spring, Extension, .477 OD x 1.68 Lg
4  703-2441 2 Arm, Neutral
5 716-0111 1 /P Ring, Snap, .875 Shaft
6  710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25 Lg
7 736-0176 2 S  Washer, Flat, .25 x .93 x .120 Thk
8  750-0918 1 Spacer, Centering
9 712-0324 1 /P Nut, Hex Top Lock, 1/4-20
10  710-0190 1 /P Screw, Hex Cap, 5/16-18 x 4.0 Lg
11 736-0119 1 S  Washer, Lock, 5/16
12 712-3051 1 /P Nut, Hex Top Lock, 1/4-20
13  736-0463 1 S  Washer, Flat, .25 x .62 x .052 Thk
14  703-2439 1 Bracket, 6-Speed Neutral
15 718-3015 1 Arm, Clutch/Brake
16 711-3384 1 Ferrule
17  712-0423 1 Nut, Hex Center Lock Jam, 5/16-24 (Used on
serial no. 272,501 & above)
712-3009 1 S  Nut, Hex Center Lock, 5/16-18 GR5 (Used on
serial no. 272,500 & below)
18 747-3224 1 Rod, Shift Interlock
19 714-0104 1 S Pin, Internal Cotter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 68

/ § e h\&/
\ A2
\ (7
\! N \\ N .N\ o)
/ / _,/@\.// .1 mJ\ R Qv
/, / - T mw \A
\ \ (N
m—, AN, = Ta
® N B @ nﬂ
:\\ a // // . ////‘W.Wmm. Mhﬂﬁ V\AJMMHIVYWIJ(\. o~
R // // _Tr/_\ \\\\\\ - mm/wva Sw vmwuwujmguowmu\vw \\\\\\\ .A,,mm \. m
&)\ / A M \ o
~ / \ h r _W.v
\ i \ LA
Amwwmm \\mm \ // fwA IL\uﬂlv, .”«I\\HM‘ ar V , mm..,v pU-
MW,? o W /h,.._ v // // Nu e S 1%\ ! S
\.\\ o // \ Y. +
NS e \ \ O—a S
///r = b= NT\ ,// / - \\\\\\\\_W‘& W p
& (B \ / ©, mu
\\M\ e o e \\\
AMMWWW e A\.H_/v // // A .mv V\ mu&m m ™y k — W
M ) AN \ S~ o ) - CJ/
Ammww. T A ) o f 7 &n“nv iad Y
@ ™ N\ @ . ,ﬁ\wﬁ,\ ~RgT 8 o
wawz\ T \ \ & & V) =
B ) \ \ «w 0% .
© €& T \ ' e (&) >
e AN > =
T 2| (ORCangwn \ N & N e ® :
o \..V W T s ) 1 -.\v \ \
< ha e/ (S \ \ o B
© Ry @ N @ \ \ /,,/V* o)
1 v!..lllkl.ml.ﬁm mgv_w \ / ,NA V // // KHJ.W\ \\\ ]
o~ o\ e .w /WMT-... Nt év \ \ ““,J .
S o~ N\ B o \ \ N Q]
o Oxmme WY S =v-w \ \ )
h@u / MYIM ._.JM\ e :/ W.. m\ \J, - . A” ”V / // AMWW\‘UJ \\
N ud\ e —r A / 4
Z> mm\ \\V\V.,.-;..ir\my /, N s Q5 Ny .&W“\Lm
A m \l"/ IIIIIII il \\\\\r -~ , % —- k l////// [ nkv
LE © s A N ) \ 7 -
2 % — e WW. //...Ar \..l..l\\/.\w m N \ {\“mMW\
m % nmﬂi v\ . / N/ Ww.”” |||||||||| + MJ\V // A\l e \n&m
- < O—% " = N\ = \
oS == \ \
o) o v o . N
— = An/ ey {(in) S
(V] C flxmw\ st
7 \\Il/

=)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005 Page 20 of 68
Clutch Assembly
Ref#  Part Number Qty S/P/F  Description
1 619-3011 1 Housing, Rear Clutch
2 736-0463 4 S Washer, Flat, .25 x .62 x .052 Thk
3  710-0606 2 /P Screw, Hex Cap, 1/4-20x 1.5 Lg
4  721-3048 1 O-Ring, 1.88 x .103
5 718-3017 1 Plate, Clutch Shim
6  710-3282 3 Screw, Hex TT-Tap, 1/4-20 x .62 Lg
7 710-0788 4 /P Screw, Hex Wash TT-Tap, 1/4-20x 1.0 Lg
8  715-3038 2 Pin, Slotted Spring, 7/16 x 1.0 Lg
9  741-3057 4 S Bearing
10 736-3126 AR S  Washer, Flat, 1.25 x 1.8 x .005 Thk
11 736-3127 AR S  Washer, Flat, 1.25 x 1.8 x .010 Thk
12 736-3104 AR S  Washer, Flat, 1.25 x 1.8 x .015 Thk
13  736-3105 AR S  Washer, Flat, 1.25 x 1.8 x .020 Thk
14 736-3106 AR S Washer, Flat, 1.25 x 1.8 x .025 Thk
15  736-3107 AR S  Washer, Flat, 1.25 x 1.8 x .062 Thk
16  750-3079 1 Spacer, Clutch Input
17  741-3040 4 S  Bearing, Angular Contact
18 717-3355 1 Gear, 18T Spur
19 718-3004 8 S Plate, Clutch
20 703-2133 8 S Disc, Friction
21  736-3107 2 S  Washer, Flat, 1.25 x 1.8 x .062 Thk
22  618-3020 2 S  Carrier Assy, Clutch
23 711-3323 1 Shaft, Input
24  736-0287 2 S  Washer, Flat, .793 x 1.24 x .060 Thk
25  718-3003 2 Fulcrum, Clutch
26 712-3051 2 /P Nut, Hex Top Lock, 1/4-20
27  721-3035 1 S  Seal, Input
28  721-3033 2 O-Ring, 1/2 x 5/8
29  711-3325 1 Shaft, Clutch Actuator
30 619-3009 1 Housing, Front Clutch
31 717-3363 1 Gear, 36T
32  750-3077 1 Spacer, .9151D x 1.25 OD x .148 Lg
33 711-3324 1 Shaft, Output
34 736-0443 1 Washer, Flat, .812 x 1.12 x .108 Thk
35 738-3096 1 Shaft, Reverse Idler Gear
36 736-3102 1 Washer, Flat, .50 x .86 x .030 Thk
37 618-3057 1 S  Gear Assy, 16T Reverse Ildler
38 736-0344 2 S  Washer, Flat, .385 x 1.0 x .030 Thk

WWW.mymowerparts.com



Page 21 of 68

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Drive Line

= \aummw
IS
N o L
= AZ \h, i m,
A/,B\v y — T
— V (@) b
N ﬁ
T N

/ e 2~
\ / .‘m\u @%
wv
W M/ MA A/
er.?\
\A \V_MM_MM
2  ©
\\\ Ty A,lM_ H T /
;/ \nmru\u\‘\.w, e m/i b
@G T
MO
N/ _Al\\ \ ; / .\, \ \J

Mw-mwur\ ‘ \.\\./

w ﬂwv mm.a vww “m_

4 “W,ww == L
) w r -~
\.u/ m& 4 Ww (=
N
m

:::::::::: 1p:r

SR —"

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Page 22 of 68

Drive Line
Ref#  Part Number Qty S/P/F  Description
1 603-0179 1 Shaft Assy, Drive, 29.06 Lg
759-3764 2 /P Kit, Drive Barrel
2 618-3017 1 Clutch Assy For components see listing of
parts under details of clutch
3 618-3021 1 S  Pinion Assy, Input
4  618-3059 1 Transmission Assy, 6-Speed For components
see listing of parts under details of 6-speed
transmission
5 703-2687 AR Plate, Drive Shaft Spacer
6 710-0190 4 /P Screw, Hex Cap, 5/16-18 x 4.0 Lg GR5
7  710-0601 2 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
8 710-3180 2 /P Screw, Hex Cap, 5/16-18 x .75 Lg GR5
9 710-3288 8 Bolt, Hex Patch, 1/4-20 x 1.62 Lg GR5
10  710-3290 5 Screw, Hex Wash Tapp 3/8-16 x 1.25 Lg
11 711-3330 1 Pin, Locating
12 712-0262 1 /P Nut, Hex Center Lock Jam, 3/8-24
13  718-3018 1 Plate, Clutch Output Shim
14  719-3096 1 /P Adapter, Drive Shaft
15 721-0261 1 O-Ring, 2.75 x.103
16  725-0157 1 /P Tie, Self-Clinch Cable
17  726-0205 1 /P Clamp, Hose
18  731-3095 1 S  Fan, 10 Blade Cooling
19 736-0105 1 /P Washer, Bell, .380 x .88 x .062 Thk
20 736-0119 4 S  Washer, Lock, 5/16
21  736-3008 2 S  Washer, Flat, .312 x .750 x .119 Thk
22 736-3099 1 S Washer, Spring Wave, 1.96 x 2.44 x .06 Thk
23  737-0296 1 /P Vent
24 737-0299 1 Fitting, Elbow
25  748-3037 4 S  Nut, Fan, 1/4-20
26  748-3050 1 /P Adapter, Clutch
27 1 Line, Fuel, 7 in. Lg (Order bulk fuel line part
no. 759-3330 10 ft Lg.)
759-3330 1 /P Bulk fuel line

WWW.mymowerparts.com



Page 23 of 68

o
A2
—
e
-
[l
S’

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Electric Starting Motor

,\\Aﬂ/v

\4

‘\“lll-lli //
RN

72 PR
/ .\ |
(e

O,
/ \

e

[ () N

[ ST W ey |
N e NS
i
P
3
=
RN

LI

/

{ - = M. VA <
”"n_mwvunnu; ) u /” (- ﬂi <) r.“...mw - AV \v/
N \ ‘A/mn,‘ mm.,uwrmﬁ...\.kzuu /
\\ __v.mmm_\\ ™ Mmc i
e / / / //A -,
// /;!..I.A\H../v /
e / / / / o/
f_:\v. j /// / . /
, Aw / \“\\ A,, f%mu \VV",- B
, N _”_zg_ 7
@ ~o| NS
) SR
,

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005
Electric Starting Motor

Page 24 of 68

Ref#  Part Number Qty S/P/F  Description
1 BS-805247 2 /P Screw, Mounting
2 BS-399169 1 S  Motor, Starting
3 BS-94169 1 Bolt
4 BS-490311 3 Brush Assy
5 BS-490421 1 S  Kit, Bendix Drive
6 BS-398003 1 S  Drive, Starter
7 BS-490309 1 Armature Assy
8 BS-280104 1 S Gear
9 BS-394857 1 /P Cap
10 BS-490310 1 S  Cap Assy, Commutator End
11 BS-399172 1 Housing Assy
12 BS-490467 1 S  Kit, Spring
13 BS-94288 1 S Pin, Roll
14  BS-490316 1 Brush, Spring Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Engine Assembly

Page 25 of 68

GO
(h ©

ey e v

i

®

/A
(& v (@)
-\

mw

(0N Wy
@) ~ . O “
/50 (o 5@ \
[ S \\ MWMW,VY \\\\\Lﬁwvv Amuv, _ ~ f,A mA // 5
& Mv \ Aﬁ:\ (B AQ \ QN P uwv
Mr A\ ,v P uﬁ!.i.il /mwa // / ,m // e
_ 3\ e = \ \ G :NW . \\\NW/A
) \\\\\.ﬁm il i 2 <, / \v.\\u; . A, N & //5
/3, I @ Ay ) ,,,, '
N A“mv \@ =) \ " ﬂm ..L/e v\\ Nw / h
A/nmwAV/ ,ﬂmﬂm \ uﬁmJan\ \A M o \. “\ w ,
D 0 Vane Al
)z \ \ K ) () VA
Sﬁm e mf\ \ |\ o o 8 YA\
N P = \”m \numA N\J \ iy ‘,”MW / R /.r,.\\\\)w émv ,Qn\\m%v .\\w
— &HI R BT EE B 5 - L
A M\ { \ @ 4 /M N\ H.,Q 7 7 S ,,Q\ P / /A T
L ,, XOT YA N\Y Mwu. A\t € B SR
v

{

\
&

Y NTS

V(T e Hﬂ.\_

)
S NN d, Nl Y1 i T
// 4 b A\\/ N / AN M,.wy lww m/ \ \Y, u_ \ \ \ h &) B ¢ %
AP\ N / \ ,h\v /. S Nt g
2/\. /MAW o / Y AR / /] \ N myw. n
{ ,.v |||||| > AN N LN /,, / \\ V \m 2 ¢
””MmMmmmmmwmymﬁxnnnuuubwﬂ ! \ /] ( \ /
O — N\ o)

\W E
A V .P //// ,/ ;\ \\\

n\,
= A

/\“\

A\_m_jv P /A/ /
=
N
e dl\\‘\
\\ d \M/w
7 \
“M,m 7

y. y AA“HA%A%M? WV %
N

— \ lmmm“mwu\v_ //, )

3 : ¢

5

¥ &

M“ SWEN .V//

R 70

©_ @ @\
H@WV — nu\

.‘ ,\“_y, Ammqmw

D, flmmmfn \ \\\\\\\
= \ nwm /,
\ ,, @m‘\: i3
,f " AMH A
N : ,A\\\\\\HH el A“Jv /MN ww \
mdum\uu,.m\\ Mm::_ s st § 51 Wv.n\myi\.. _mw a

.z /\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Engine Assembly

Page 26 of 68

Ref#  Part Number Qty S/P/F  Description
BS-303447-0447 1 S  Engine, Complete
1 BS-807521 1 Cylinder Assy
2 BS-807687 1 /P Bearing
3 BS-805101 1 S Seal Oll
4 BS-807678 1 Head, Cylinder (Cylinder #1)
5 BS-807679 1 Head, Cylinder (Cylinder #2)
6 BS-805193 8 Washer
7 BS-805111 2 S  Gasket, Cylinder Head
8 BS-807795 1 S Breather Assy
9 BS-805379 1 S  Gasket, Breather
10 BS-805751 1 S  Screw
11 BS-805362 1 S  Tube, Breather
12 BS-805112 1 S  Gasket, Cover
13  BS-805097 8 S  Screw
14  BS-805048 1 S  Plug, Oil Drain
15 BS-807589 1 Crankshatft
BS-807625 1 Washer, Thrust
16 BS-805213 1 S  Bearing, Ball
17 BS-807628 1 S  Cover, Crankcase
18 BS-805049 1 S Seal Oll
19 BS-805017 9 Screw, Cover
20 BS-805016 1 Key, Flywheel
21 BS-807619 2 S Piston Assy
BS-807807 2 Piston Assy, .010 O.S
BS-807809 2 Piston Assy, .020 O.S
BS-807811 2 Piston Assy, .030 O.S
22 BS-807620 2 S Ring Set, Piston
BS-807808 2 Ring Set, Piston .010 O.S.
BS-807810 2 Ring Set, Piston .020 O.S.
BS-807812 2 Ring Set, Piston .030 O.S.
23  BS-805099 4 S  Lock, Piston Pin
24 BS-807621 2 Pin Assy, Piston
25 BS-807622 2 S Rod Assy
26  BS-805395 4 S  Screw, Rod
27 BS-807681 2 /P Valve, Exhaust
28 BS-807680 2 /P Valve, Intake
29 BS-805078 4 Spring, Valve
30 BS-805300 2 Plate, Windage
31 BS-805092 4 S  Retainer, Valve Spring
32 BS-807683 8 /P Retainer
33 BS-805354 4 S  Valve, Tappet
34 BS-807542 1 S Gear, Cam
35 BS-805059 1 Plug, Pipe
36 BS-805054 1 S  Seal, Governor Shaft
37 BS-805058 2 S O-Ring
38 BS-805198 1 O-Ring
39 BS-805316 1 S O-Ring
40 BS-805343 4 Stud
41  BS-805073 1 S  Stud, Adapter
42  BS-805420 4 S  Washer
43  BS-805019 4 S Nut, Nylock
44  BS-805449 1 Lockwasher
45

BS-807623  \wwWw.mytmower Bart L. aomni



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Engine Assembly

Page 27 of 68

Ref#  Part Number Qty S/P/F  Description
46  BS-805480 1 Link, Governor
47  BS-805460 1 S  Spring, Governor
48  BS-805453 1 S  Spring, Idle
49 BS-807610 1 S  Bracket, Governor
50 BS-807528 1 Lever Assy
51 BS-805465 1 S  Spring, Governor Link
52 BS-807598 1 Screen, Pick-Up
53 BS-221535 2 S  Clamp, Casing
54  BS-805018 1 S  Washer
55  BS-805025 5 S  Screw, Sems
56  759-3336 2 /P Plug, Spark
57 BS-805169 2 S  Screw, Hex Hd
58 BS-805675 1 Gear, Timing
BS-94196 1 Key, Timing Gear
59 BS-807585 1 S  Dipstick
60 BS-805259 1 S Seal
61 BS-807584 1 Tube, Filler
62 BS-805413 1 Bushing
63 BS-805412 1 Bushing
64 BS-805381 1 Bolt
65 BS-805197 1 S  Baffle, Breather
66 BS-805383 1 S Nut, Hex
67 BS-805417 1 Pin, Cotter
68 BS-807596 1 S  Fork, Governor
69 BS-805416 1 S  Washer
70  BS-805529 2 S  Elbow, Spark Plug
71 BS-805103 1 Dowel
72  BS-805102 1 Dowel
73 BS-807688 1 S  Seal, Screw
74  BS-805057 2 S  Screw, Sems
75 BS-805317 1 S  Screw, Mounting
76 BS-805386 1 S O-Ring
77 BS-805083 2 S  Liner, Exhaust Port
78 BS-805094 2 S  Seal, Valve Guide
79 BS-805085 2 Seat, Intake Valve
80 BS-805086 2 Seat, Exhaust Valve
81 BS-805084 4 S  Guide, Valve
82 BS-805250 1 S  Gasket, Adapter
83 BS-805030 2 Screw, Sems
84 BS-805028 2 S  Gasket, Valve Cover
85 BS-805842 1 S Cover, Valve LH (Shown)
BS-807665 1 S Cover, Valve RH (Not Shown), (Used on
Cylinder #1)
86 BS-807644 1 Oil Pump Assy
87 BS-805313 1 S  Slider, Governor
88 BS-805352 2 S Rod,Push
BS-805617 2 S Rod, Push (Exhaust)
89 BS-492932 1 S  Filter, Oll
90 BS-805292 1 S  Adapter, Filter
91 BS-807557 4 Arm, Rocker
92 BS-805342 2 S  Shatft
93 BS-805341 4 S

WWW.Mmymow

erparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005 Page 28 of 68
Engine Assembly

Ref#  Part Number Qty S/P/F  Description
94  BS-805247 1 /P Screw, Mounting
95 BS-805406 2 S  Screw, Sems
96  751-3057 1 Pipe, Oil Drain, 3.5 Lg
97  751-3001 1 /P Plug, Oil Drain
98 BS-491657 1 S Switch, Oil Pressure
99 BS-491832 1 S  Plug, Oil Fill

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

\\!{. LHI. llj
\ Y M \\\...v-._ ﬂlu-

o - _ \\\ ......//nn
...Rlu h\ )] /Tl...||||!....‘v M.._H\“ \nur Wﬂ
5 ~/ |7 4 M
2 Q) “‘
N o m“uu,..l // = " \ ‘m
(] Pt r.H.fﬂl., .‘I FI.: HHHH “
(@)] 4 \\ -, I...l.lv.m\ V..-
g K

\i=s '

P - /
m I \\\\ \\\\\\\ I
% - ME i~
A/{,H\v \\\\\.-”\\N\mv\_\; ,_ml lllllll JHHMFﬂr \\\U e
e\ S o2k
" w7 1 5 o AN
e i .,“\ ! P < g mﬁ\ﬂw m\ ,/ / // /ﬂ - \\\\- /ﬁ\\.\MM\ wm“
Y AR AT 2 (oY //. 5

if 7 7 e .
\ Vo =

rd
rd
“\
\
\
1
b}
Tt
4
f
1
3
y
'
T
. T
A
Ny
)
™S
L5
g}
= v
el
i

i

b B
(T \J \\.L_ DE“»\J{_W%
T . _I\\...l L - 4
R f/.rl\v /RUHHMMMWW\MMW\%

S

)

~ AN

\..../

AL VJ y___

e

r[\rA

(rv

WWW.mymowerparts.com

2160 Tractor S/N 239,001 - 326,005

:

_ ] -
8 BN gv \
: O—{;
Q o3
W i
QO !
=
(@)]
c
L

~,

—

—

p—

TN
-



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005
Engine Electrical

Page 30 of 68

Ref#  Part Number Qty S/P/F  Description
1 BS-807531 1 S  Flywheel & Ring Gear
2 BS-805007 1 S  Washer, Spring
3 BS-805021 1 Nut, Hex
4  BS-805407 4 S  Screw, Mounting
5 BS-493792 1 S  Wire, Ground
6 BS-805447 4 S  Screw, Sems
7 703-2164 1 Screen, Rotating
8 BS-805402 4 S  Spacer
9 BS-393295 1 S  Stator, 16 Amp
10 BS-394890 1 S  Regulator
11 BS-805448 2 S  Screw, Mounting
12 BS-492341 2 /P Armature
13 BS-805407 4 S  Screw, Mounting
14  BS-221798 1 S Terminal
15 BS-807805 1 Gear, Flywheel Ring

WWW.mymowerparts.com



Page 31 of 68

a r---...---%

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Engine Mounting and Muffler

@0

(0) (~) /_..\ :

.,

/:ﬁ\\

wmamwu..nu“

"
)

- e g’
\ﬁ & 7
,A/ﬁa_\ \_ ) - ..‘...-Hu_‘m\\\

N\ Y
,VV, N
e N
“DAN 0)
,, SO

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005
Engine Mounting and Muffler

Page 32 of 68

Ref#  Part Number Qty S/P/F  Description

1 710-3180 4 /P Bolt, Engine Mtg. 5/16-18 x 1.75 Lg GR5

2  710-3292 4 /P Screw, Socket Hd Cap, M8-1.25 x 20mm Lg

3  712-3004A 3 /P Nut, Hex Flange Top Lock, 5/16-18

4  712-3010 4 S Nut, Hex, 5/16-18 GR5

5 736-0242 4 /P Washer, Bell, .345 x .88 x .060 Thk

6  951-3001 1 S  Muffler Assembly (Refer to Service Advisory
SBCC-394 Muffler & Exhaust Pipe)

7  751-3122 1 Tube, Exhaust

8  759-3744 1 S  Arrestor, Spark

9 BS-805024 2 S  Gasket, Exhaust

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 68

2160 Tractor S/N 239,001 - 326,005

Fender and Running Board

Awmmmﬂ,
X mem/
N
Awmmmmwww w =
Y \
O N
NE N _
/A ©
lmmwwww/ /Am@““““\“‘o\ V. \ wkp
) DA
! , / / = N ,/ \ N J \vﬁ\ P
IKM\N““\\W// \ \\.“ u / \ / \ M\.\“\_ Amw/v
\““““““ \W/ \\“M\ N A\co/v \ ,/ N N -/
\ A‘““\\“\ “WW/ 4 A\ S et \ Y mv.mu
N\
9 , AN
), < \ N
\ &\\\\ / y N/ 7 A \
\ Y q\ . \\ NN
\ _‘\\ AT/
_W\n \/ TTAN ,,ﬂ/
(Y =3 A\ ,,”Af
T/ \ \L
¢ A
L .,_,rL/v.“.uLWW/

W

AR

- 3
5T A st

A:MUV vwnﬁu/,,_ﬂuv “
T
AN
/,, ,’.lli e
\ A
mVW\ | - N
[/ KA/ \
\H//Mu\\ ,,,,, e
¥ (©)
Lo\
® \
\
I”/,{\_

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005
Fender and Running Board

Page 34 of 68

Ref#  Part Number Qty S/P/F  Description

1 631-3000 1 Cover, 6-Speed Shifter
2  631-3002 1 Cover, Implement Lift
3 703-2278 1 Fender
4  703-2628B 2 Plate, Fender Reinforcement
5 710-0258 6 S  Screw, Hex Cap, 1/4-20 x .62 Lg
6 710-0601 6 S  Screw, Hex Wash Sf Tapp, 5/16-18 x .75 Lg
7 710-1268 4 /P Screw, Hex Tapp, #10 x .38 Lg
8  712-3027 6 S  Nut, Hex Flange Lock, 1/4-20
9 723-3042 1 /P Bushing, Snap, 7/8 ID

10 726-0211 6 S  U-Nut, 5/16-18

11 732-3122 2 Retainer, Hook

12 735-3046 1 S Pad, RH Foot

13  735-3047 1 Pad, LH Foot

14  759-3738 1 /P Running Board w/Graphic

777-2101 1 S  Graphic, Warning
15  777-1915 1 S  Graphic, Rear Fender

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 35 of 68

2160 Tractor S/N 239,001 - 326,005

Frame and Drawbar

SN
\\ \Vﬂ/ /
D NN\
\“\\\\\ /v.‘mmV Ch
/mV“\ \\ ﬁ
\\ \
;m T
\,
\ N\ @) AN
\ '\ \H“,
o [/ \M/
wmw XM\
AN
/ mw\ A
N / \,
(@) .,VL\.
A WAy
_w )
Ok ,
H/.I Ii[l!!l!iw 1 / \
R ”WN\MM
JARN
\\ //
O Y/
U AN
. \ ‘n/ ﬁu. \ \ L
//m \ (V o\ \
N 4
AN \k\\\\n\“
//\m‘k\n\\
o TN
ASV_ A/mm\_ /
.ﬂ HI!// _/‘m,, \\
,/l/l.mlg_nw,ww ’

(O
(=)
e’

T

TN (@) —
cm\. Pm ()
/ll/.JﬁMHf/l \\\w‘

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005
Frame and Drawbar

Page 36 of 68

Ref#  Part Number Qty S/P/F  Description
1 603-0104A 1 Frame
2 603-0132 1 S Rod, Quick Attach
3  703-2257 1 Drawbar
4  703-2577 1 S  Bumper
5 710-0601 10 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
6 710-0623 2 /P Screw, Hex Wash Tapp 3/8-16 x .75 Lg
7 710-3261 1 Screw, Hex Cap, 3/8-16 x 7.0 Lg
8 712-0431 1 S  Nut, Hex Flanged Lock, 3/8-16
9 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
10 726-0211 6 S  U-Nut, 5/16-18
11 732-3002 1 S  Spring, Latch
12 738-0255 2 S  Bolt, Shoulder
13  750-3114 1 S  Spacer, Idler, .407 ID x .62 OD x 4.38 Lg
14  756-3045 2 S  Pulley, Idler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

/.r -
. CE
y— —~ P
o f iEr
5 @ T
@ H - Jw!in wnww
S —~ "
(@] ......-....l....{ Jm-\ ‘r. LM
@ —
Dl .I....!....J..rr..;
4
/
/
A/

\ ; i\ .
. ,mwy__ ‘X /%5 (w v. —
a ?\WQW ] ( )

A ]
S ogl,_—~
: PIRNG) =
& \m_v ; % A wm nw.._w\\\\
o”u m \ .mw\w _ mm . n.,murl
3 S mwm .F@F\n H\m: g EON
SIS A W \m.v M
o 2 - ﬂm, / | \_ﬁ .
(42 c \ ) N
3 Q n‘w\ N m \ \_,
Wv 5 v H\ / A,,_H\v - n\ -lwv

/llnl.\

. o A \ \
o ®© A,, ) \. / .
82 = // (© )
=X PR o
S 5
N L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005
Front Axle and Connections

Page 38 of 68

Ref#  Part Number Qty S/P/F  Description
1 603-0066 2 Knuckle Assy, Steering
2  710-3066 2 /P Screw, Hex Cap, 3/8-16 x 2.75 Lg GR8
3 710-0116 2 S  Screw, Hex Cap, 5/16-18 x 2.0 Lg GR2
4  712-3054 2 /P Nut, Hex Lock, 3/8-24 GR5
5 712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
6 712-3001 4 S  Nut, Hex Jam, 3/8-24 GR5
7  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/16-18
8 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
9  719-3095 1 Axle, Front Pivot
10 723-0156 4 S  Joint, Ball, 3/8-24
11  736-0188 2 /P Washer, Flat, .760 x 1.49 x .06 Thk Hdn
12 737-3000 3 S  Fitting, Lube, 3/16 Drive Type
13  738-3110 1 S  Bolt, Pivot Shoulder, 3/4 Dia x 2.23 Lg
14  747-3171 2 Rod, Tie
15  748-3049 2 Arm, Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 68

2160 Tractor S/N 239,001 - 326,005

Front Wheel

(0

(

T,

"

o~

’

—

",

rece

7
%m mvﬁ D)
N7/,

\

L.
ol

rr!i‘ i,

e
NN
AN @
NN ,é
h L.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Page 40 of 68

Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3105 2 S Tire, Cub Tread, 16 x 6.5 x 8
1 634-3016 2 S Rim Assy, Front
2 710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 Lg GR5
3 731-3020 2 S Cap, Hub
4  734-0255 2 S  Valve, Tubeless Air
5 736-3039 2 S  Washer, Flat, .406 x 1.5 x .110 Thk
6  736-3040 2 /P Washer, Flat, .406 x 1.92 x .06 Thk
7  737-0280 2 S  Fitting, Grease
8 741-3032 4 S  Bearing, Ball

WWW.mymowerparts.com



Page 41 of 68

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Fuel System

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Page 42 of 68

Fuel System
Ref#  Part Number Qty S/P/F  Description

1 BS-805264 1 S  Gasket, Carburetor Mtg
2 BS-805466 2 Screw, Sems
3 BS-805328 1 S  Spacer, Carburetor
4 BS-807918 1 S  Carburetor Assy (See page 22 for breakdown)
5 BS-393815 1 Line, Fuel (Cut to suit)
6 BS-805439 1 S  Link, Choke
7  BS-493629 1 S  Filter, Fuel
8 BS-221535 1 S  Clamp, Casing
9 BS-807609 1 S  Bracket, Choke

10 BS-805406 2 S  Screw, Sems

11 BS-491922 1 S  Pump, Fuel

12 BS-805187 6 S  Clamp, Fuel Line

13 BS-807685 1 S  Bracket, Fuel Pump

14  BS-805317 2 S  Screw, Mtg

15 BS-807664 1 S  Solenoid

16 BS-805169 1 S  Screw, Hex Hd

17 BS-280866 1 Insulation, Fuel Line

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 68

2160 Tractor S/N 239,001 - 326,005

Fuel Tank

L 27

Dl
m.Lrl TI..I,
_.\\.lr.;../ L
m . b —~
,.,, v _.r..L__
/.-Jﬁ.\\. — FL_.I.
ﬁfif}f:ﬂr _.\....I-J./
— —
oy -
B p “
e Ty,
N S
MY NN,
ffj. .\__ fAle-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005 Page 44 of 68
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 722-3020 AR Foam, 1.25 Sq x .62 Thk
2 722-3022 AR S Tape, Foam, .625 Wide x .25 Thk
3  726-0205 2 /P Clamp, Hose
4 1 Line, Fuel, 75in. Lg (Order bulk fuel line part
no. 759-3330 10 ft 1g)
5 751-3112 1 S  Tank,Fuel
6 751-3124 1 S Cap, Fuel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 68

2160 Tractor S/N 239,001 - 326,005
Gasket Set and Valve Overhaul Kits

I ()

S

ﬁy.,...--é

@
§
P — AE /
/
o>

A\qn./

Avvy-‘dm“w

GHr—O @

00 @ |
AR o NAS
A_A_NV .vn./v N

ll\ll?;

I_D

~ N
L0 e -G )
A/l / //HAMNN\ o

\ \.\\l\\
74

{o Illnuuu,l
RN S —
nU puannss——— - ]

e,

=) p>—

w,v

-

),
© /
— _m,mm. \\uﬂ\ﬂf xmw
A\ﬁ,v?--.A ) MV\QQAA,/W, @
9 - Gy @
; ¢ ’ .
\Up
O, /,Ww,u \Q\ &
~ \A\ H/W
\\\“ g P - N
.mm..wwhr-i,@

L

/

W

\,
/w‘m\.!.wuuuuu..yv_ o __ ® .mmv ©) 2
/ \\\ 7 T
(( / \ { ) —c j
S/ r\,”--ummmv - / \o_%HMHmJ_ «
oS = /g ¢
=N\
/,, )u..,\nu(u\ Pm— \ Nm ) N uw
N Oy NI

.
e

pa WP

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005
Gasket Set and Valve Overhaul Kits

Page 46 of 68

Ref#  Part Number Qty S/P/F  Description
1 BS-807640 1 S  Gasket Set (Includes Ref No.2 thru 15)
2 BS-805111 2 S  Gasket, Cylinder Head
3 BS-805379 1 S  Gasket, Breather
4 BS-805112 1 S  Gasket, Cover
5 BS-805264 2 S  Gasket, Carburetor Mtg
6 BS-805023 2 S  Gasket, Intake Manifold
7 BS-805655 1 S  Gasket, Air Cleaner
8 BS-805024 2 S  Gasket, Exhaust Manifold
9 BS-805250 1 S  Gasket, Adapter
10 BS-805028 2 S  Gasket, Valve Cover
11  BS-805058 2 S  O-Ring, Oil Pump
12 BS-805198 1 O-Ring, Crankcase Cover
13 BS-805316 1 S  O-Ring, Pick-Up Tube
14  BS-805420 4 S  Washer, Valve Cover
15 1 Seal, Breather Screw (Order BS-807688)
16 BS-807668 1 S  Overhaul Kit, Valve (Includes Ret No. 17 thru
21)
17 BS-805193 8 Washer
18 BS-805111 2 S  Gasket, Cylinder Head
19 BS-805420 4 S  Washer
20 BS-805019 4 S Nut, Nylock
21 BS-805028 2 S  Gasket, Valve Cover
22 BS-807688 1 S  Gasket Set, Breather (Includes Ref No. 23 &
24)
23 BS-805379 1 S  Gasket, Breather
24 1 Seal, Breather Screw (Order BS-807688)
25 BS-807726 1 S  Overhaul Kit, Carburetor (Includes Ref No. 26
thru 35)
26 BS-805541 1 S  Gasket, Intake Elbow
27 BS-805545 1 Pin, Float Hinge
28 BS-805547 1 S  Valve, Fuel Inlet
29 BS-805548 1 S Jet, Main
30 BS-807719 1 S  Valve, Idle Adjusting Needle
31 BS-805559 1 S  Plug, Welch
32 BS-805553 1 S  Jet, Slow Speed
33 BS-805557 1 Collar, Throttle
34 BS-805543 1 Collar, Choke
35 BS-805544 2 Seal, Shaft

WWW.mymowerparts.com



Page 47 of 68

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005
Grille, Hood and Side Panels

| \“\““‘\\
il “_.ﬂ

T
'

T \
[N :
,ﬁﬁwg - =/ \
\_%//. VT..\},,

/ =) () e g

. YOO

Mﬁ_\w mm.... memﬂm\\MM\.f

X Soe?” (1)

Gy

|.-.I\\H|\_ Sz
L. o




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005
Grille, Hood and Side Panels

Page 48 of 68

Ref#  Part Number Qty S/P/F  Description

1 603-0211 1 Bracket, Grille LH

2 603-0212 1 S  Bracket, Grille RH

3 603-0262 1 S  Bracket, Upper Hood

4  703-2396 1 S Panel, RH Side

5 703-2397 1 S Panel, LH Side

6 703-2398 1 S Grille

7  703-2465 2 /P Link, Short Hood

8 703-2466 2 S  Link, Long Hood

9  703-2495 1 S  Screen, LH Panel
10 703-2496 1 S  Screen, RH Panel
11  703-2612 1 Guide, Hood
12 710-0351 8 /P Screw, Truss Mach Tapp, #10 x .50 Lg
13  710-0599 6 /P Screw, Hex Wash Tapp, 1/4 x .50 Lg
14 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
15  712-3087 2 /P Nut, Wing, 1/4-20
16 723-3059 1 /P Seal, Heat Baffle
17 726-0139 2 /P Nut, U-Type Speed, #10
18  726-3047 6 S  Retainer, Push Nut
19 731-3138 1 S Lens, Cub Cadet
20 731-3150 1 S  Reflector, Headlight
21  732-0334 4 S  Spring, Compression, .50 OD x .50 Lg
22  732-3116 1 Spring, Hood Latch
23  732-3121 2 Spring, Extension, .50 OD x 2.25 Lg
24 736-0175 8 S Washer, Spring, .265 x .562 x .025 Thk
25  736-0400 2 S  Washer, Flat, .218 x .62 x .63 Thk
26 738-3141 2 S  Bolt, Shoulder, .31 Dia x .75 Lg
27  748-3055 4 S  Bushing, Tapered
28  759-3747 1 S  Hood, Series 2000
29  777-1702 1 Graphic, Hood RH

777-1701 1 Graphic, Hood LH (Not shown)

30 777-1708 2 S  Graphic, AGS 2160
31 T77-2276A 2 S Strip, Protective
32 777-2283 1 S  Graphic, Warning Hot
33  779-3536 2 S  Script w/Studs, Cub Cadet

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Implement Lift Handle

Page 49 of 68

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Implement Lift Handle

Page 50 of 68

Ref#  Part Number Qty S/P/F  Description
1 603-0057A 1 S  Handle Assy, Lift
2  603-0059 1 S  Shaft Assy, Lift
3 603-0136 1 Fork, Lift
4  703-2239 2 S  Bracket, Lift Index
5 703-2558 1 Indicator, Lift Height
6  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75 Lg
7  710-0599 1 /P Screw, Hex Wash Tapp 1/4 x .50 Lg
8 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2.0 Lg GR5
9 710-3279 1 /P Screw, Hex Cap, 3/8-16 x 4.25 Lg GR5
10 711-0635 1 /P Insert, Spring
11  711-0642A 1 /P Button, Handle
12 711-3350 1 Ferrule, Adjustment
13 712-0262 1 /P Nut, Hex. Center Lock, Jam 3/8-24
14  712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
15  712-3004A 2 /P Nut, Hex Flanged Top Lock 5/16-18
16  715-0114A 2 S  Pin, Spiral Spring, 1/4 Dia x 1.50 Lg
17  716-0116 1 /P Ring, Snap, 1.25 Dia Shaft
18 731-3158 1 /P Grip, Lift Handle
19  732-3093 1 Spring, Extension
20 732-3097 1 Spring, Compression
21  736-0267 1 S  Washer, Flat, .385 x .87 x .06 Thk
22  738-0145 1 S  Bolt, Shoulder
23  747-3175 1 S Rod, Index
24  748-3051 2 S  Bearing, Hex Flange, 1.25 ID
25 750-3131 1 Spacer, 1.28 ID x 1.5 OD x .335 Lg

WWW.mymowerparts.com



Page 51 of 68

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Implement Lift Hanger

e e PR

O
o

(in) N, C
ﬁ\ AW/nr /;E-Lw\
SN /”mm /

J/&w \

DEG
]

§ 6
NN\ ®
A\.u/ \ .m‘A // A v

A V\

mmmmw,w

()
— Nl
A/ 4\\,_ _ A\
— #
& T AN

.ﬁmmmwwwmmmmu.mmmwi

&

== = A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Implement Lift Hanger

Page 52 of 68

Ref#  Part Number Qty S/P/F  Description
1 603-0058 1 Bracket, LH Hanger
2 703-2233 2 Link, Lift
3 703-2234 1 Bracket, RH Hanger
4  703-2456 2 Bracket, Lift
5 710-0260 4 S  Bolt, Carriage, 5/16-18 x .62 Lg...
6 711-3319 1 S  Ferrule, Adjustment
7  712-0431 6 S  Nut, Hex Flanged Lock, 3/8-16
8 712-3004A 4 /P Nut, Hex Flange Top Lock 5/16-188
9 712-3048 1 S Nut, Hex Jam, 1/2-13 GR5
10 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
11  714-0145 2 S  Pin, Internal Cotter, .092 Dia x 1.63 Lg
12 732-3094 1 S  Spring, Compression, .63 ID x 2.0 Lg
13 732-3120A 1 /P Spring, Extension, 1.0 OD x 6.42 Lg, 43 Caoils,
Light Duty 46" Deck
732-3126 1 S Spring, Extension, .91 OD x 7.33 Lg, 46 Caoils,
Heavy Duty 48" Deck
14  736-3125 3 /P Washer, Flat, .50 x 1.5 x .15 Thk
15 738-0129 1 /P Bolt, Shoulder
16  738-0507B 3 S  Bolt, Shoulder
17  747-3236 1 S Rod, RH Lift Assist
18  738-0430 2 Bolt, Shoulder

WWW.mymowerparts.com



Page 53 of 68

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Intake Manifolds

\\1::;/
| IHJﬂ.d\n F‘-‘\\\ “_____ / fﬂﬂl\u\lllllw I
— i \ /wamw...n‘....}/ //
N/ ”\,,,A,, 25
r\\\- _— 1
\\\ll.r..!l\‘
o L;/
.4_ n _,.,“,,y,v..
LY. oy “
LN W
\ J \

AN
_Fa F/ _“‘ -IAL

WWW.mymowerparts.com

. )
\\\ ”.-_l..-w- .“l h
e .
S o V'
.“\ < .\\\
.
v _\_\\.__
4 d
e
4
\ l \\\ 0N
.1—// , \\\ ,_,......I.l\ \
hN /’_illl \“.\
b ) -
\“ “\ll"\ ’ \\\\
) ’ P -.' m-...\\
o ﬁ -~ \._‘“ tv‘x.’lm nwm_ﬁ
g
I....rl._..‘\ rl--" “‘




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005 Page 54 of 68
Intake Manifolds
Ref#  Part Number Qty S/P/F  Description
1 BS-805409 1 Manifold Assy
2 BS-805023 2 S  Gasket, Intake Manifold
3 BS-805006 4 S  Screw, Sems

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 55 of 68

2160 Tractor S/N 239,001 - 326,005

Labels

__..,__ﬁ
g _n

™

] m‘._-_

01¢]

| A\Q, w j. \

N

")
ef
il

.-ﬂ“. “___' -“..._—v
FY Vop \ _.____.
o0

0| | T
‘1ll ,Alv
™ || ©
Q
Ll
(]

L]

N

1

® - uu

= L

g

-

O

L

[y o]

._.._ﬂ (o]

i
-
T
]

nu. [11]
zZo

o

-lh
lad
[l —
___‘___

0

tc Ar0M

~uy

%

(O UUITI




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005 Page 56 of 68
Labels
Ref#  Part Number Qty S/P/F  Description
777-4571  777-4571 1 S LABEL-CUB W/SPRIG
777-1716  777-1716 1 LABEL-SEAT ADJ RELEA
777-4267  777-4267 1 S LABEL-DASH
777-4539  777-4539 1 LABEL-AGS 2160
777-4511  777-4511 1 S LABEL-CUB BY MTD RH
777-4485  777-4485 1 LETTERS W/SPRIG-CUB
777-4542  777-4542 1 LABEL-CUB BY MTD LH
777-1915A  777-1915A 1 S LABEL-REAR FENDER

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 57 of 68

2160 Tractor S/N 239,001 - 326,005

Labels (Cont.)

___ ...u“r___‘__—r "

I

]

_D A

D 100 E
_-_____-. A_ u_v u—v ___.A_r —v A_ k_ ) mmu

-
o

C

v

(<o) “uw [T

_nuT [ i

o &

thm ~ W

O P~ nmw mm_ -
©0 ~ oz
= <O L
iy =t -
Oy o
w > e
M~ 2 mm_ .
eI

N,
,,,,:
]

Ll

‘-._..

“n__. ——_

",
o
s,

R
L
____7__.

-




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Labels (Cont.)

Page 58 of 68

Ref#  Part Number Qty S/P/F  Description

777-3947  777-3947 1 S  GRAPHIC-TENSION LEVER
T77-2276A  777-2276A 1 S STRIP, PROTECTIVE PO

777-4317  777-4317 1 S  LABEL-IGNITION

777-2283  777-2283 1 S GRAPHIC,WARNING HOT

777-4823  777-4823 1 LABEL-16HP V-TWIN

777-2041  777-2041 1 S GRAFIC-MADE IN USA

777-5371  777-5371 1 LABEL-MODEL/SERIAL #

777-2101  777-2101 1 S LABEL-FRAME COVER

777-6181  777-6181 1 LABEL-DATE/CODE

WWW.mymowerparts.com



Page 59 of 68

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

PTO Clutch

A
| /N
/ /
F N\
Ly '
Y % / \
Jy / ',
< ¥ \
; \
di \
o \ n
*“\\\mu, — // \\
_ gl
o ﬂ J, // frﬁ L\u
N -
oI T Y,
__\ o) ) ,/ ,
o e \
//f|\\ \ 4 """ \ “\
ﬁ ‘“ . / F
Lri==|1q||||+wrma,_ \ _r / //

g

Tl

.-t\
mmw A

J.....\_\ \

/
o
_,mwwv
P
P
o
P
L)
.,./..rf\\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005 Page 60 of 68
PTO Clutch
Ref#  Part Number Qty S/P/F  Description
1 703-1986A 1 S  Bracket, Torque
2  710-0539 1 /P Screw, Hex Cap, 3/8-24 x 1.75 Lg GR5
3  710-3030 2 Screw, Hex Cap, 7/16-14 x .75 Lg GR5
4  711-3179 1 S  Spacer
5 717-3389 1 S/F  Clutch Assy, PTO CVX Style; (Includes Ref
No. 9, 10 & 11)
6 736-0169 1 S  Washer, Lock, 3/8
7  736-0407 2 Washer, Bell, .45 x 1.0 x .062 Thk
8  736-3082 1 S  Washer, Flat, .445 x 1.5 x.1 72 Thk Hdn
9 759-3694 1 S  Field Assy
10  759-3697 1 Mounting Accessories
3 Hex Nuts
3 Springs
11 759-3739 1 S  Kit, Armature and Rotor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 61 of 68

B, T, M
0,
;;,;”/”ﬂﬁma'
,_f,__...._ .// //fﬂ./”
f.......ff /__/_ _f f./ —..
Ir.. _f.__f..f_/_ f/..f.r../.ﬂ;__’
MOV R ,,“,,l
f..., S ,__,__. !
N PR
I o ol S * 4 ., .J
NN N\ |
N, Y AT, fff .r_
R S e Ny IRy
T /..f.“”f /wi ffﬁ,..f n \_‘_.
. . S IR )
“_ ' h RPT " J/f Lt ' ; ___‘
* ., e ,,.;,..J..“rrrv_uf x_.____x.___ mvm“un_“
G

2160 Tractor S/N 239,001 - 326,005

e
= /
i i
e, i W -, Ll
e P ey, St —r= -
— IH..””;.{ rrr.r,..HJ...H.,.JrlJIII1|1ﬁ“... \ku T \\
© B e
S g e
[O) R it ——

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005 Page 62 of 68
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3106 2 S Tire, Cub Tread, 23 x 9.5 x 12
1 634-3014 2 S Rim Assy, Rear
2 712-3050 8 /P Nut, Lug, 7/16-14
3 734-0255 2 S  Valve, Tubeless Air

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 63 of 68

——

, /,ﬁ,,

) A/i_\

%\ Ty

.mymowerparts.com

b3 TSy e
o b3 s
\ \ﬁ H ) )
SRV ’
A\W )

2160 Tractor S/N 239,001 - 326,005

Seat and Support




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Seat and Support

Page 64 of 68

Ref#  Part Number Qty S/P/F  Description
1 703-2394 1 Bracket, RH Seat Pivot
2  703-2395 1 S  SeatBase
3  703-2477 1 Bracket, LH Seat Pivot
4  710-0451 6 /P Bolt, Carriage, 5/16-18
5 710-0601 4 S  Screw, Hex Wash Sf-Tapp , 5/16-18 x .75 Lg
6  712-3004A 8 /P Nut, Hex Flange Top Lock, 5/16-18
7  720-0190 1 S  Knob, Seat Adjuster
8 731-3154 4 Slide, Seat
9 731-3162 1 S Tray, Tool
10  732-3080 2 S  Spring, Compression, 1.9 OD x 2.4 Lg
11  732-3098 1 Adjuster, Seat
12 738-0140 2 S  Bolt, Shoulder
13  738-0372 4 S  Spacer, Shoulder
14  757-3004 1 S  Seat, High Back
15  777-1713 1 S  Graphic, Seat Back Script
16 777-1716 1 Graphic, Seat Adjuster
17  777-2041 1 S  Graphic, Made in USA.

WWW.mymowerparts.com



Page 65 of 68

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Steering

@ || @
®ray =y 7 e
)Ar._, 1_ Arom_ v A\i/v _//.m\v _H/;n
. 7 /.f T s -
e qmmN \ \: ,x nMM 1W N ﬁ 1m luw_vl\ ..%V AL;
Wun”.,.nuu\dﬂuum\ﬂwww 5;1\ .... H.@rafxm/ __ MTA || — N \ . m ﬁm.v

RN VA
”f N\ x“i.\,:: w.__m.\i i._.@:q\\\“‘qﬁ/ H\ivnrﬁ. \N! ) ..w.mmmm_‘rr
/ A mn v - y \\nnu‘ w
o - m v_ /a _ N

h —. o S
- .\u K ()&

. N

.mymowe?parts.c

-~

7, ra
14
[
L
\
- \_/
T
r .
, e
3 ~
~,
L Y
b
bd
&
n
L
A -
T .
P N 1
7 i
4
s
\
7
/
7
V4
rd
18
10
V/

o) L=

/{l\ e’

AE @D®



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005 Page 66 of 68
Steering
Ref#  Part Number Qty S/P/F  Description
1 603-0064 1 Arm Assy, Lower Steering
2 603-0236 1 S  Housing Assy, Steering [Includes Ref No. 24
(Qty 2), 28 (Qty 1) & 29 (Qty 2)]
3  603-0250 1 /P Segment Assy, 18T - Steering
4  631-0005 1 S  Wheel, Steering
5 710-0258 2 S  Screw, Hex Cap, 1/4-20 x .62 Lg
6 710-0601 4 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
7 712-0237 1 S Nut, Hex Center Lock, 5/16-24
8 712-3001 4 S Nut, Hex Jam, 3/8-24 GR5
9 712-3012 1 S  Hex Slotted, 1/2-20 GR5 Nut
10 712-3027 2 S  Hex Flange Lock, 1/4-20
11  712-3054 4 /P Nut, Hex Lock, 3/8-24 GR5
12 714-0115 1 S Pin, Cotter, 1/8 Diax 1.0 Lg
13  714-3004 1 Pin, Cotter, 3/32 Dia x 1.25 Lg
14 717-3382 1 Pinion, Steering
15  722-3019 1 Gasket, Steering
16  723-0156 4 S Joint, Ball, 3/8-24
17  731-3139 1 Insert, Steering Wheel, Cub Cadet
18 736-0242 1 /P Washer, Bell, .340 x .88 x .06 Thk
19 736-0272 1 S  Washer, Flat, .510 x 1.0 x .06 Thk
20 736-0351 1 S  Washer, Flat, .760 x 1.50 x .030 Thk
21  736-0355 1 /P Washer, Flat, .56 x 1.0 x .040 Thk
22  736-0921 1 S  Washer, Lock, 1/2
23  736-3013 2 S  Washer, Flat, .531 x 1.0 x .027 Thk
24 736-3132 1 Washer, Rubber Flat, .50 x 1.12 x .125 Thk
25  737-3000 2 S  Fitting, Lube, 3/16 Drive Type
26 738-3105 1 Shaft, Steering
27  741-3025 1 Bearing, Flange
28  747-3171 2 Rod, Tie
29  748-0108 1 S  Bearing, Flange, .503 ID
30 748-3007A 2 S  Bearing, Bronze Flange, .75 ID

WWW.mymowerparts.com



Page 67 of 68

Controls

ISSION

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005

Transm

(W)

/ N L
Ny @ @ A
\ \.\‘ / VA T A v d .Y j ,”rllu::lr
\
\// // T . w A
A VIQWRM\RM\ ,nm .
ke W &
. A m mﬂ/ ]
A ; /\ fv._ \ N // \m//_ —
- o /_, /,,.,\ s JH!ﬂIII/f. /”/ h@%v A\l./q
\ W,,_/«v/ \r..ranmwar// //fw/ﬂ/ w aﬂ\
AN S II;II - rd -
L LOX >
N\
///
%R
N\
AN
b
\\\»\ﬁwy
\_H/ \\a__nmwh' ./ O
CONGF e G
= \h \\ @ww ] "z
Y b
L 2O =%
& e 4
LJ %y SN
N N O

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2160 Tractor S/N 239,001 - 326,005 Page 68 of 68
Transmission Controls
Ref#  Part Number Qty S/P/F  Description
1 603-0272 1 Pivot Assy, Sleeve
2  631-0009 1 S  Knob, Shifter
3 703-2368 1 Bracket, Gear Shift
4  710-0449 1 S  Bolt, Carriage, 5/16-18 x 2.25 Lg GR5
5 710-0597 2 /P Screw, Hex Cap, 1/4-20x 1.0 Lg
6  711-3397 1 Ferrule, Adjustment
7 712-0271 2 /P Nut, Hex Sems, 1/4-20
8 712-0346 1 S Nut, Hex Jam Lock, 1/2-20
9 712-3001 1 S Nut, Hex Jam, 3/8-24 GR5
10  712-3004A 1 /P Nut, Hex Flange Top Lock 5/16-18
11  712-3008 1 S Nut, Hex Jam, 3/8-16 GR5
12 712-3027 3 S  Nut, Hex Flange Lock, 1/4-20
13  714-0104 4 S  Pin, Internal Cotter, 5/16 Dia x 1.12 Lg
14  732-3094 1 S  Spring, Compression, .63 ID x 2.0 Lg
15 732-3118 1 Spring Extension, .38 OD x 1.44 Lg
16  736-0185 3 S  Washer, Flat, .406 x .75 x .063 Thk
17  736-0237 1 /P Washer, Flat, .64 x 1.25 x .100 Thk
18 736-3022 2 S  Washer, Bell
19 736-3092 1 /P Washer, Flat, .265 x 1.0 x .030 Thk Hdn
20 747-3212 1 Lever, Speed Control
21  747-3215 1 Rod, Gear Shift
22 747-3217 1 Rod, Clutch Adjustment
23  748-3053 1 Bushing, Control Lever
24  750-0684 1 Spacer, .39 ID x .63 0D x 1.25 Lg (Used on

serial no. 272,500 & below)

WWW.mymowerparts.com



